


Safety Decals

It is essential that you become familiar with the
safety decals on your grass collection system.
The safety decals will alert you of potential haz-
ards with operating the equipment. Following
these cautions will help create a safe operation
and prolong the life of your equipment. The fol-
lowing decals are located on your equipment.
Replacement decals are not available through
Wright mfg.

AWARNING P *.a 4 ADVERTENCIA

* Banat apen cover with enging ruaning. g « No:abra |a taga con el moter encendide,

+ Do not operate mawer without the i * Ro opere la pedadora sin e recolector
complete cateher in place. completo en su lngar.

« When operating on slopes, refer fa * Guanda opers en cuestas, consulte ol
operator's manual for counterweights. Wenual Al operader con respecto al
use te confrapeses. [

Permanently attached to grass collection system
cover. ALWAY'S use caution operating on hills.
Counterweights are not necessary with the rear
wheel motor supports properly mounted in the
rearmost position. Optional deck counterweights
are available to help prevent step-cutting.

4\ WARNING

UNDER NORMAL USAGE THIS BAG MATERIAL IS SUBJECT
T0 DETERIOAATION AND WEAR, AND SHOULD THEREFORE
BE FREQUENTLY CHECKED FOR BAG REPLACEMENT.

4 ATTENTION

MALGRE DES CONDITIONS D*UTILIZATION NORMALES, GE
SAC PEUT SE DETERIORER ET S'USER - IL DOIT ETRE
CONTAOLE FREQUEMMENT ET REMPLACE 31 HECESSAIRE.

Permanently attached to grass collection system
bags. NEVER use worn or deteriorated equip-
ment.

TURN OFF MOWER BLADES
AND ENGINE BEFORE
CLEARING DISCHARGE
CHUTE OR SERIOUS INJURY
WILL OCCUR.

LABO00O0E

Located on blower, Always turn off mower blades

and engine befor clearing discharge chute of
serious injury will occur. Discharge Chute be in
place when the blower is removed from the
mower.

4h DANGER

ROTATING BLADES
= KEEP HAND AND FEET AWAY,

STOP ENGINE AND LET BLADES STOP BEFOR
J - REMOVING GRASS COLLECTOR OR UNCLOGGING.
- @

LAMES TOURNANTES

CUCHILLAS GIRATORIAS

TJ [“aFEncro

Located on blower, Always use caution with
movable parts. Serious injury can result from
working on your grass collection system with the
mower in operation. Always turn off machine and
remove key before dislodging any jammed ob-
jects. Also be cautious of spinning components
after an obstruction has been removed from the
system.

( 4 WARNING

THROWN OBJECTS
* KEEP AREA CLEAR OF PEOPLE AND PETS.

. L AREAS.
. DO NDT DPER#TE WITHOUT CHLIIE MULCHER OR
ENTIRE GRASS COLLECTOR IN PLACE.

4\ AVERTISSEMENT

OBJETS LANCES

A ADVEHTENCIA

OBJ ETOS EXPULSADOS

r dreas con gravila.

ahhnlmu cuchlllas, o colector

Located on blower, All components of the grass
collection system must be in place during opera-
tion. If any component is missing, it must be re-
placed before continuing operation. Either the
blower or discharge chute should be in use at all
times. Failure to comply could result in serious
injury or death.




Before You Begin...
Tools You Will Need

7/16” Wrench 1/2” Wrench
9/16 Wrench 3/4” Wrench
7/8" Wrench 13/16” Wrench

Rubber Mallet Jack and two block supports
Abrasive Paper Drill

Safety First

Use appropriate safety precautions. Warning: Rotating parts can cause serious
injury. Wear eye protection and appropriate footware. Disconnect Spark Plug
wires on equipment before you begin to work. Do not test blower unit until firmly
attached to mower and all safety guards are in place.

Deck Preparation and Pulley Installation
1. Remove Chute Deflector

Remove and save the chute deflector and mounting hardware. Keep your chute
deflector and hardware readily available for installing when not using your grass
collection system. Either the chute deflector or the blower should be in place at
all times during blade operation.

2. Remove Deck Cover

Remove the right deck cover, located on the discharge side of the deck. Do

NOT throw away deck cover. Save cover for reassembly when grass collection
system is removed from mower.

3. Install Blower Drive Pulley on the Mower Deck

» Use a piece of abrasive paper to remove any excessive surface rust from the
shaft of the spindle located near the discharge

* Insert a 1/4” Key into the spindle
shaft keyway

» Assemble together pulley with a
supplied tapered hub and two bolts
Only finger tighten bolts for now,

DO NOT wrench tighten at this
time.

« Align the tapered hub keyway with
the key positioned on the spindle
shaft in step b. The pulley assembly
should be oriented with the hub and
bolts facing up.




48" Twin 52" Twin 52" Triple 61" Triple
Receptacle | Receptacle | Receptacle | Receptacle
Deck Size (in.) 48" 52" 52" 61"
Number of Bags 2 2 3 3
Polyester Polyester Polyester Polyester
Bag Material w/ w/ w/ w/
9 Polyethylen | Polyethylen | Polyethylen | Polyethylen
e bottom e bottom e bottom e bottom
Bag Size (WxWxH) (in.) 18"x18"x24" | 18"x18"x24" | 18"x18"x24" | 18"x18"x24"
Total Capacity (Bushels) 8 8 12 12
Rear weight empty (Ibs.) 108 108 140 140
Rear weight full (Ibs.) 220 220 208 208
Frame Construction Steel Steel Steel Steel
'(I;;a)nsfer Hose Diameter 7 7 7 7
Ribbed- Ribbed- Ribbed- Ribbed-
Transfer Hose Material Polyethylen | Polyethylen | Polyethylen | Polyethylen
e e e e
Blower weight (Ibs.) 85 85 85 85
Blower Impeller Material Steel Steel Steel Steel










Alqwessy pnis .19 Alquiessy pnig 26 Alquessy pnig .8F

A

JONVYTVE-Y3ILNNOD
1HOIIMX23A
TVNOILJO

W3LSAS NOILD3TIOD SSVHO

Z 1HORIM




BLOWER PARTS LIST

REF # | PART NUMBER DESCRIPTION QTY.
1 98320071 BLOWER HOUSING 1
2 13990010 FLAT WASHER-5/16" 16
3 98320026 HEX NUT, NYLON INSERT-3/8"-16 12
4 98320084 IDLER PULLEY 1
5 98320042 CAP SCREW-3/8"-16 X 2" LONG 4
6 98320036 CAP SCREW-3/8"-16 X 1 1/2" LONG G5 8
7 98320043 SPRING 1
8 12990021 HEX NUT, NYLON INSERT-5/16"-18 4
9 98320073 BELT TENSIONING ASSEMBLY 1
10 13990009 FLAT WASHER 1/4" USS 5
11 98320074 BELT TENSIONING BUSHING 1
12 98320069 BELT GUIDE, LARGE PULLEY 1
13 98320070 BELT GUIDE SMALL PULLEY 2
14 98320083 BACK SIDE BELT IDLER PULLEY 2
15 98320068 BELT COVER 1
SELF THREADING SCREW UNSLOTTED-5/16"-18 X
16 98320041 5/8" LONG 9
17 12990019 HEX NUT, NYLON INSERT-1/4"-20 4
18 98320029 CAP SCREW-1/4"-20 X 3/4LONG 4
19 98320050 BOLT, SERRATED PFLANGE-3/8"-16 X 1.25" LONG 1
20 98320049 FLAT WASHER-HEAVY 1
21 98320082 DRIVE PULLEY 1
22 98320035 KEY 1
23 98320085 BEARING 2
24 98320067 BELT GUIDE 1
25 98320088 7" TRANSITION CHUTE 1
26 98320039 HEX NUT, NYLON INSERT, #10-24 1
27 15990036 SPRING CLIP 1
28 98320038 MACHINE SCREW—#10-24X 1/2" LONG 1
29 13990003 FLAT WASHER—#10 FENDER 1
30 98320072 BLOWER COVER 1
31 98320075 IMPELLER 1
32 98320045 CAP SCREW-5/16"-18 X 1" LONG 1
33 - LABEL, DANGER-TURN OFF MOWER 1
34 - LABEL, DANGER-ROTATING BLADES 1
35 - LABEL, DANGER-THROWN OBJECT 1
36 98320087 BELT ARIMID CORD 90" 1
37 98320092 BELT ARIMID CORD 94" 1




18” Vertical Blower




2-BAG CATCHER PARTS LIST

REF # PART NUMBER DESCRIPTION QTY.
1 98320062 2-BAG SUPPORT MOUNT 1
2 98320063 2-BAG CAP FRAME SUPPORT 1
3 98320055 7" INLET TUBE 2-BAG 1
4 98320030 1/2" Flat Washer 2
5 98320044 CS 1/2-13 X3 G5 1
6 98320034 CS 1/2-13 X 2.5 G5 2
7 12990022 1/2-13 Nylon Insert Nut 3
8 13990010 5/16" Flat Washer 12
9 98320024 CAP SCREW 5/16-18 x .75 8
10 12990021 5/16-18 Nylon Insert Nut 14
11 98320020 1.5" HOLE PLUG, PLASTIC 2
12 98320053 HANDLE, BAG 2
13 98320023 RUBBER BUMPER 2
14 98320021 PLUG, HOLE 7/16 8
15 98320027 1/2 DETENT PIN 2.5" LONG 3
16 98320057 Gas Cylinder Mount 2
17 98320081 GAS SPRING BALL JOINT 4
18 13990009 1/4" USS WASHER 4
19 13990020 LOCKWASHER 1/4" MEDIUM SPRING 4
20 98320029 CAP SCREW 1/4-20 x .75 4
21 98320080 GAS CYLINDER, 6x15 LOM 375 EXT 2
22 98320065 2 BAG DEFLECTOR 1
23 98320032 Pan Head Cap Screw 5/16-18 x 3/4 Lg 2
24 98320061 AIR DOME FRAME (2-BAG) 1
25 15990036 SPRING CLIP 1
26 98320038 #10 x 1/2" SCREW 1
27 98320039 #10-24 Nylon Insert Nut 1
28 98320016 WRIGHT AIR DOME (2-BAG) 1
29 98320059 CLAMP BRACKET, 2-3 BAG CATCHER 2
30 98320015 CATCHER BAG, COMMERICAL 2
31 98320056 BAG FRAME 2
32 98320048 TUBE, PLASTIC 1/2" OD x 3/8 ID 2
33 98320086 HOSE, 7" X 58" Lg. 1




2-BAG CATCHER




3-BAG CATCHER PARTS LIST

REF. # PART NUMBER DESCRIPTION QTY.
1 98320058 3-BAG SUPPORT MOUNT 1
2 3-BAG CAP SUPPORT 1
3 98320060 AIR DOME FRAME (3-BAG) 1
4 98320015 CATCHER BAG, COMMERICAL 3
5 98320059 CLAMP BRACKET, 2-3 BAG CATCHER 4
6 98320057 Gas Cylinder Mount 2
7 98320053 HANDLE, BAG 2
8 98320064 3 -BAG DEFLECTOR 1
9 98320020 1.5"HOLE PLUG, PLASTIC 2
10 98320027 1/2 DETENT PIN 2.5" LONG 3
11 98320081 GAS SPRING BALL JOINT 4
12 12990021 5/16-18 Nylon Insert Nut 16
13 13990009 1/4" USS WASHER 6
14 13990020 LOCKWASHER 1/4" MEDIUM SPRING 6
15 98320029 CAP SCREW 1/4-20 x .75 6
16 98320030 1/2" Flat Washer 2
17 98320034 CS 1/2-13 X 2.5 G5 3
18 98320044 CS 1/2-13 X 3 G5 1
19 12990022 1/2-13 Nylon Insert Nut 4
20 98320032 Pan Head Cap Screw 5/16-18 x 3/4 Lg 4
21 13990010 5/16" Flat Washer 12
22 98320024 CAP SCREW 5/16-18 x .75 8
23 98320054 7" 3-BAG INLET TUBE 1
24 98320080 GAS CYLINDER, 6x15 LOM 375 EXT 2
25 98320028 RUBBER BUMPER 2
26 98320056 BAG FRAME 3
27 98320048 TUBE, PLASTIC 1/2" OD x 3/8 ID 3
28 98320017 AIR DOME (3-BAG) 1
29 98320021 PLUG, HOLE 7/16 16
30 15990036 SPRING CLIP 1
31 98320038 #10 x 1/2" SCREW 1
32 98320039 #10-24 Nylon Insert Nut 1
33 98320086 HOSE, 6" X 51" Lg. 1




3-BAG CATCHER




right

commercial products
4600X Wedgewood Blvd
Frederick, MD 21703
www.wrightmfg.com






